
RVS 10000H
Rotary valve separator

Spare parts list - sales no. 121102023, 121102025, 121102026 &
     121102823, 121102825, 121102826



2

3

4

1

Pos. Spare parts list - page Notes
1 1 121102914-04-05 RVS 10000 Bottom
1 2 121102914-06-07 RVS 10000 Rotor
1 3 121102914-08-09 RVS 10000 Top
1 4 121102914-10-11 RVS 10000 Motor

121102914-02-03    Revision 01121102914-02-03    Revision 01

2

3

4

1

Pos. Spare parts list - page Notes
1 1 121102914-04-05 RVS 10000 Bottom
1 2 121102914-06-07 RVS 10000 Rotor
1 3 121102914-08-09 RVS 10000 Top
1 4 121102914-10-11 RVS 10000 Motor

121102914-02-03    Revision 01121102914-02-03    Revision 01



5
20

20
20

19

23

21

22

3

4

4

5

28

29

18

17

14
16

13
11
NA
12

9
6

4
10

7

8
8

27

1

2

25

26

24

9

10

15

23

30 Service Kit

Pos. Pcs. Part no. Description
1 1   121102201 Bottom for separator
2 2   100401106 Main bearing Ø50
3 4   100306181 M16x60 DIN 933 
4 10   100331095 Washer M16 DIN 125-A
5 6   100316006 Lock nut M16 DIN 985-6
6 2   100323430 Eye bolt M12x80 DIN 444 A 4,6
7 2   100331101 Washer M12 BN 737
8 4   100315016 Nut M12 DIN 934
9 4   100306046 M12x50 DIN931
10 4   100316005 Lock nut M12 DIN 985-6
11 1     121102601 Bracket for plastic edge
12 8     100321047 M6x20 DIN 7991
13 8     100316002 M6 DIN 985-6
14 6   100308059 M8x60 DIN 933 
15 6   100331005 Washer 5/16"
16 6   100315012 Nut M8 DIN 934
17 7   100306015 M8x20 DIN 933 
18 7   100331096 Washer M8 (8,4-20-2) elgv
19 2   100306058 M16x60 DIN931
20 6   100331008 Washer 5/8"
21 2   121102435 End sieve
22 12   100323439 Flange set screw M10x20 DIN 6921
23 16   100316099 M10 Flange nut
24 2   121102775 Shims 0,63 mm for RVS 10000
25 2   121102776 Shims 1,0 mm for RVS 10000
26 2   121102777 Shims 1,25 mm for RVS 10000
27 2   100414069 Plastic plug Ø44,4/47,7x19mm
28 2   121102529 Sliding damper
29 4   100323438 M10x25 DIN 6921
30 1 121102625 Service Kit RVS 10000

121102914-04-05    Revision 01121102914-04-05    Revision 01

5
20

20
20

19

23

21

22

3

4

4

5

28

29

18

17

14
16

13
11
NA
12

9
6

4
10

7

8
8

27

1

2

25

26

24

9

10

15

23

30 Service Kit

Pos. Pcs. Part no. Description
1 1   121102201 Bottom for separator
2 2   100401106 Main bearing Ø50
3 4   100306181 M16x60 DIN 933 
4 10   100331095 Washer M16 DIN 125-A
5 6   100316006 Lock nut M16 DIN 985-6
6 2   100323430 Eye bolt M12x80 DIN 444 A 4,6
7 2   100331101 Washer M12 BN 737
8 4   100315016 Nut M12 DIN 934
9 4   100306046 M12x50 DIN931
10 4   100316005 Lock nut M12 DIN 985-6
11 1     121102601 Bracket for plastic edge
12 8     100321047 M6x20 DIN 7991
13 8     100316002 M6 DIN 985-6
14 6   100308059 M8x60 DIN 933 
15 6   100331005 Washer 5/16"
16 6   100315012 Nut M8 DIN 934
17 7   100306015 M8x20 DIN 933 
18 7   100331096 Washer M8 (8,4-20-2) elgv
19 2   100306058 M16x60 DIN931
20 6   100331008 Washer 5/8"
21 2   121102435 End sieve
22 12   100323439 Flange set screw M10x20 DIN 6921
23 16   100316099 M10 Flange nut
24 2   121102775 Shims 0,63 mm for RVS 10000
25 2   121102776 Shims 1,0 mm for RVS 10000
26 2   121102777 Shims 1,25 mm for RVS 10000
27 2   100414069 Plastic plug Ø44,4/47,7x19mm
28 2   121102529 Sliding damper
29 4   100323438 M10x25 DIN 6921
30 1 121102625 Service Kit RVS 10000

121102914-04-05    Revision 01121102914-04-05    Revision 01



12

13

11

10

3

4
5

7

14

2

9

15

6

NA

NA

18

9

16

NA

14

2

19
21

20

1

17

8

22 Service Kit

Service KitService Kit 2423

Pos. Pcs. Part no. Description
1 1   121102334 Shaft for RVS 10000
2 7   121102307 Showel plate
3 2   121102336 Hub for 50mm shaft
4 14   121102338 Locking bracket for rotor
5 14   121104950 Locking plate for rotor
6 14   121104959 Locking bracket for rotor
7 14   100306188 M10x70 DIN 931 10.9
8 60   121102337 Bushing for rubber paddle
9 14   121102319 Clamping rail for rubber paddle
10 2   100405044 KEY  A14x9x70 DIN 6885
11 2   121102301 End disc for rotor
12 56   100316104 Welding nut M8x10
13 56   100309042 M8x16 with Tuflock DIN 7991
14 70   100316098 Flange nut without teeth M8 DIN6923 elgv
15 60   100323442 M8x25 with Tuflock DIN 6921
16 1   121102298 Scraper for sieve RVS 10000
17 10   121102339 Bushing for rubber paddle and scraper
18 10   100323443 M8x30 with Tuflock DIN 6921
19 2   121102289 Ring for hub
20 14   100306157 M10x70 DIN 931
21 14   100315013 M10 DIN 934
22 1 121102341 Service kit for rotor (14 sealing segments) RVS 10000
23 1 121102619 Service kit for rotor (7 x rubber paddles and 1 x scraper) RVS 10000
24 1 121102622 Service kit for rotor (7 x rubber paddles and 7 x scrapers) RVS 10000

121102914-06-07    Revision 01121102914-06-07    Revision 01

12

13

11

10

3

4
5

7

14

2

9

15

6

NA

NA

18

9

16

NA

14

2

19
21

20

1

17

8

22 Service Kit

Service KitService Kit 2423

Pos. Pcs. Part no. Description
1 1   121102334 Shaft for RVS 10000
2 7   121102307 Showel plate
3 2   121102336 Hub for 50mm shaft
4 14   121102338 Locking bracket for rotor
5 14   121104950 Locking plate for rotor
6 14   121104959 Locking bracket for rotor
7 14   100306188 M10x70 DIN 931 10.9
8 60   121102337 Bushing for rubber paddle
9 14   121102319 Clamping rail for rubber paddle
10 2   100405044 KEY  A14x9x70 DIN 6885
11 2   121102301 End disc for rotor
12 56   100316104 Welding nut M8x10
13 56   100309042 M8x16 with Tuflock DIN 7991
14 70   100316098 Flange nut without teeth M8 DIN6923 elgv
15 60   100323442 M8x25 with Tuflock DIN 6921
16 1   121102298 Scraper for sieve RVS 10000
17 10   121102339 Bushing for rubber paddle and scraper
18 10   100323443 M8x30 with Tuflock DIN 6921
19 2   121102289 Ring for hub
20 14   100306157 M10x70 DIN 931
21 14   100315013 M10 DIN 934
22 1 121102341 Service kit for rotor (14 sealing segments) RVS 10000
23 1 121102619 Service kit for rotor (7 x rubber paddles and 1 x scraper) RVS 10000
24 1 121102622 Service kit for rotor (7 x rubber paddles and 7 x scrapers) RVS 10000

121102914-06-07    Revision 01121102914-06-07    Revision 01



6

8

3

4

5

2

7

8

9

10
11

12

12
23

13
16

15

23
1

16

15

26

24
25

22

27

14

17

18

19

21
20

Pos. Pcs. Part no. Description
1 2   121102537 Hinge plate
2 1     121102551 Cover RVS 10000
3 3     121102575 Holder bracket for lock
4 6     121104493 Lock for cover
5 6     100311032 Carriage bolt M10x35 DIN 603
6 6     100414039 Star handle 1512-50 M10
7 6     100306036 Set Screw M10x60 DIN 931
8 18     100331006 Washer M10 DIN 125 A
9 6     100316004 Lock nut M10 DIN 985-6
10 1     121102557 Sealing for hatch
11 12   100308056 Flange set screw M12x50 DIN 6921 elgv
12 24   100315016 Nut M12 DIN 934
13 2   121104398 Lifting eye
14 2   131081423 Label "Lifting point", black on yellow
15 10   100306043 Set screw M12x30 DIN 933 
16 10   100331007 Washer M12 DIN 125 A
17 2   121102895 Label "RVS 10000H"
18 2   121000325 Label "Arrow", black on white
19 1   121165449 Label "Read user manual", black/red on yellow
20 1   121109322 Label "Risk of cutting / stop", black/red on yellow
21 1   121109324 Label "Risk of cutting", black/red on yellow
22 1   121102563 Sealing top-bottom RVS 10000
23 10   100316103 M12 DIN 6926 elgv
24 1   121102530 Bracket for plastic plugs
25 2   100323380 M8x20 DIN 6921
26 2   100316003 M8 DIN 985-6
27 1 121102211 Top S3 RVS 10000

121102914-08-09    Revision 01121102914-08-09    Revision 01

6

8

3

4

5

2

7

8

9

10
11

12

12
23

13
16

15

23
1

16

15

26

24
25

22

27

14

17

18

19

21
20

Pos. Pcs. Part no. Description
1 2   121102537 Hinge plate
2 1     121102551 Cover RVS 10000
3 3     121102575 Holder bracket for lock
4 6     121104493 Lock for cover
5 6     100311032 Carriage bolt M10x35 DIN 603
6 6     100414039 Star handle 1512-50 M10
7 6     100306036 Set Screw M10x60 DIN 931
8 18     100331006 Washer M10 DIN 125 A
9 6     100316004 Lock nut M10 DIN 985-6
10 1     121102557 Sealing for hatch
11 12   100308056 Flange set screw M12x50 DIN 6921 elgv
12 24   100315016 Nut M12 DIN 934
13 2   121104398 Lifting eye
14 2   131081423 Label "Lifting point", black on yellow
15 10   100306043 Set screw M12x30 DIN 933 
16 10   100331007 Washer M12 DIN 125 A
17 2   121102895 Label "RVS 10000H"
18 2   121000325 Label "Arrow", black on white
19 1   121165449 Label "Read user manual", black/red on yellow
20 1   121109322 Label "Risk of cutting / stop", black/red on yellow
21 1   121109324 Label "Risk of cutting", black/red on yellow
22 1   121102563 Sealing top-bottom RVS 10000
23 10   100316103 M12 DIN 6926 elgv
24 1   121102530 Bracket for plastic plugs
25 2   100323380 M8x20 DIN 6921
26 2   100316003 M8 DIN 985-6
27 1 121102211 Top S3 RVS 10000

121102914-08-09    Revision 01121102914-08-09    Revision 01



A B

2

3

3x575V 60Hz

3x230/400V 50Hz

3x460V 60Hz

6

5

7

8

8

9

10

11

8

8

10

12

4

1

14

16

13

15
21

19

17

22

20

18

3x575V 60Hz

3x460V 60Hz

3x230/400V 50Hz

24
26

2523

3x200V 50Hz
3x200/220V 60Hz

3x200V 50Hz
3x200/220V 60Hz

DETAIL A (1 : 2)

16

24

DETAIL B (1 : 2)

22

26

27

28

Pos. Pcs. Part no. Description
1 1   121102234 Moment arm welded RVS 10000
2 1   100505233 Gearmotor 11rpm 1,5kW 3x230/400V 50Hz IE3 CE
3 8   100308207 Flange set screw M12x30 DIN 6921 NV16 
4 1   121000325 Label "Arrow", black on white
5 1   121102634 Tool for turning gear RVS 5000 and RVS 10000
6 1   100323381 Flange set screw M8x25 DIN 6921
7 1   100316091 Flange nut M8 with serration  DIN9623
8 4     121102692 Rubber washer for vibration damper
9 1     121102698 Washer for vibration damper
10 2     100331007 Washer M12 DIN 125 A
11 1     100306052 M12x100 DIN931
12 1     100316005 Lock nut M12 DIN 985-6
13 1   100505234 Gearmotor 13rpm 1,5kW 3x460V 60Hz IE3 UL/CSA
14 1   121000325 Label "Arrow", black on white
15 1   100505235 Gearmotor 13rpm 1,5kW 3x575V 60Hz IE3 UL/CSA
16 1   121000325 Label "Arrow", black on white
17 1   100505243 Gearmotor 11rpm 1,5kW 3x230/400V 50Hz IE3 CE
18 1   121000325 Label "Arrow", black on white
19 1   100505244 Gearmotor  -13rpm 1,5kW 3x460V 60Hz IE3 UL/CSA
20 1   121000325 Label "Arrow", black on white
21 1   100505245 Gearmotor  -13rpm 1,5kW 3x575V 60Hz IE3 UL/CSA
22 1   121000325 Label "Arrow", black on white
23 1   100505229 Gearmotor 11rpm 1,5kW 3x200V 50Hz 13rpm 220/220 60Hz IE3 JIS
24 1   121000325 Label "Arrow", black on white
25 1   100505239 Gearmotor 11rpm 1,5kW 3x200V 50Hz 13rpm 220/220 60Hz IE3 JIS
26 1   121000325 Label "Arrow", black on white
27 1 121102631 Tool for turning gear RVS 5000 and RVS 10000
28 1 121102634 Tool for turning gear RVS 5000 and RVS 10000

121102914-10-11    Revision 04121102914-10-11    Revision 04

A B

2

3

3x575V 60Hz

3x230/400V 50Hz

3x460V 60Hz

6

5

7

8

8

9

10

11

8

8

10

12

4

1

14

16

13

15
21

19

17

22

20

18

3x575V 60Hz

3x460V 60Hz

3x230/400V 50Hz

24
26

2523

3x200V 50Hz
3x200/220V 60Hz

3x200V 50Hz
3x200/220V 60Hz

DETAIL A (1 : 2)

16

24

DETAIL B (1 : 2)

22

26

27

28

Pos. Pcs. Part no. Description
1 1   121102234 Moment arm welded RVS 10000
2 1   100505233 Gearmotor 11rpm 1,5kW 3x230/400V 50Hz IE3 CE
3 8   100308207 Flange set screw M12x30 DIN 6921 NV16 
4 1   121000325 Label "Arrow", black on white
5 1   121102634 Tool for turning gear RVS 5000 and RVS 10000
6 1   100323381 Flange set screw M8x25 DIN 6921
7 1   100316091 Flange nut M8 with serration  DIN9623
8 4     121102692 Rubber washer for vibration damper
9 1     121102698 Washer for vibration damper
10 2     100331007 Washer M12 DIN 125 A
11 1     100306052 M12x100 DIN931
12 1     100316005 Lock nut M12 DIN 985-6
13 1   100505234 Gearmotor 13rpm 1,5kW 3x460V 60Hz IE3 UL/CSA
14 1   121000325 Label "Arrow", black on white
15 1   100505235 Gearmotor 13rpm 1,5kW 3x575V 60Hz IE3 UL/CSA
16 1   121000325 Label "Arrow", black on white
17 1   100505243 Gearmotor 11rpm 1,5kW 3x230/400V 50Hz IE3 CE
18 1   121000325 Label "Arrow", black on white
19 1   100505244 Gearmotor  -13rpm 1,5kW 3x460V 60Hz IE3 UL/CSA
20 1   121000325 Label "Arrow", black on white
21 1   100505245 Gearmotor  -13rpm 1,5kW 3x575V 60Hz IE3 UL/CSA
22 1   121000325 Label "Arrow", black on white
23 1   100505229 Gearmotor 11rpm 1,5kW 3x200V 50Hz 13rpm 220/220 60Hz IE3 JIS
24 1   121000325 Label "Arrow", black on white
25 1   100505239 Gearmotor 11rpm 1,5kW 3x200V 50Hz 13rpm 220/220 60Hz IE3 JIS
26 1   121000325 Label "Arrow", black on white
27 1 121102631 Tool for turning gear RVS 5000 and RVS 10000
28 1 121102634 Tool for turning gear RVS 5000 and RVS 10000

121102914-10-11    Revision 04121102914-10-11    Revision 04



Kongskilde Industries A/S
Skælskørvej 64
DK - 4180 Sorø
Tel. +45 72 17 60 00 
mail@kongskilde-industries.com
www.kongskilde-industries.com

121 102 914	 You can always find the latest version of the manuals at	 01.02.2023
www.kongskilde-industries.com


